Installation Guide
SRR S

HONDAFIT / JAZZ 3rd GK3/4/5/6

HONDA CITY GM6 2016-present PART NO. 7849

—Y - X Please apply hand tools for installation
Contents IS B F ZRBRAEAFHTE

VEHICLE APPLICATIO
iE S

S

1. Rear Sway Bar 17mm #&Bj{E#8 1PCS 3
®
3
2. Bracket BFEIREESZ 2R (& /%) 2PCS
& ( ) © o
3. Button Head Socket Cap Screw M10x1.5 ¥ [Elgg1Z%% 4PCS \/é/
IV —
4. Nylon Insert Lock Nut M10x1.5 [E#E 218 4PCS ° MI10xL.5 +EmR#

M10x1.25 Q#4210

5. Flange Nut M10x1.25 D42 1218 4PCS M10%3]

6. Washer M10%5] 8PCS

M10x1.5 ERELRIE ©

Installation tips SZREIRR

Torque for bolts
IRAAHEA
M10-80Nm

Warning 2K

Installation should only be performed by licensed mechanics who have the necessary skill and tools to do the job correctly and safely.
ZEBHEERNEERMRETENT - DIEREEKBREMNERERZE

When swapping the suspension kits, be sure to note the routing and mounting position of all wires, cables and bolts orientation, certain damage might be
caused by reinstalling differently from the original factory position. Please refer to factory manual for proper installation and safety stands.
EFEMCEHNBRENN B TEANKERERREUE - FERERNZEUETRTEMTH 2R - ElERNRERE - F2ERERERTM

2/ TEL: +886 3 5370822 FAX: +886 3 5373027 f [tﬂui N
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM - =1




